



The National Brick Research Center
 100 Clemson Research Blvd.
 Anderson, SC 29625
 Ph: (864) 656-1094
 Fax: (864) 656-1095
 www.brickandtile.org



Results of Tests on Brick Conducted in accordance with ASTM C67-05
 "Standard Method for Sampling and Testing Brick and Structural Clay Tile"

Brick Test Report Freeze/Thaw

Company Name: Whitacre Greer

Date Completed: 1/29/2008

Sample Name: 4 x 8 x 2 1/4

#30 Clear Red

NBRC ID	Beginning Dry		Weight Loss (%)	# of Cycles
	Wt. (g)	Final Dry Wt. (g)		
1	1231.1	1228.6	-0.20	50
2	1309.4	1307.3	-0.16	50
3	1227.1	1225.5	-0.13	50
4	1122.2	1119.9	-0.20	50
5	1273.7	1270.6	-0.24	50
Average	1232.7	1230.4	-0.19	50

Remarks: These units meet the physical and visual Requirements for ASTM C216 Grade SW, Type FBS Brick, using the Freezing and Thawing Alternative found in paragraph 6.1.3 ("The requirements for 5 hour boiling water absorption and saturation coefficient do not apply, provided a sample of five brick, meeting the strength requirements of Table 1, passes the freezing and thawing test procedures of Test Method C 67").

Denis Brosnan
 Director Ph.D, PE
 SC Registration No. 13888

Jim Frederic
 Associate Director